HOWARD PRICE
TURF ET]I/IPMENT

18152 BEdison Avende Chesier eld, Me. G005

3602 ;

PARTS MANUAL for MODELS:
TRACTION UNITS CUTTING UNITS

3602-27 KAW LC 60" or 72"
3602-29 KAW LC 60" or 72" or 80"
360Z-29 KAW LC - 80 60" or 72" or 80"

Q0-742 D803




INDEX

HYDRAULIC SCHEMATIC ..., 3
ELECTRICAL SCHEMATIC - KAWASAKI27 HP ............... 4
ELECTRICAL SCHEMATIC - KAWASAKIZ29HP .............. 5
ENGINEASSEMBLY ... i, 5
SEAT &FOOT RESTASSEMBLY s 8
FRONTAXLE & CASTERASSEMBLY .......ooooovvvveee 10
DRIVEWHEEL & BRAKE LINKAGE .................cooooio.. 12
DRIVE PUMP CONTROLS & LINKAGE ... 14
HYDRAULIC DRIVE CIRCUIT (..o, 16
FUELSYSTEM ..o 18
DASHAND WIRE HARNESSASSEMBLY ... 20
BATTERYASSEMBLY.... .., 22
DECALSANDANTISLIPMATERIAL ..., 24
WHEELMOTORASSEMBLY ........ocooooooe i, 26
PUMPASSEMBLY ..., 28
DECKLIFTASSEMBLY ..., 30
60" CUTTING DECKASSEMBLY ... ... 32
72" CUTTING DECKASSEMBLY .. i, 34
80" CUTTING DECKASSEMBLY .........coooviiieiiicieeeeen, 36

00-742 08-03

1



HYDRAULIC SCHEMATIC

RIGHT HAND HYDRAULIC PUMP
WITH STANDARD CHARGE PUMP

- {
. | i i
HYDRAULIC i (=
FUMP ﬂﬂ?ﬁg E{ID HYD
! " ' MOTOR

e

fd

Eea

|
o
1
1
|
1
1
E_ L emmT

CHARGE PLM® [HLET L CHARGE DIAGHDSTIC
1L <
|
RESERVOIR
i FILTER
|
| | ;
1
| AUXILEARY RETURN
| ML LARY DI SCHARGE LEFT HAND HYDRAULIC PUMP
| WITH AUXILIARY CHARGE PUMP
[ ™ - - - e S
| - ) .
| ' _ !
i 650 PS1 AUX RELIEF q}w‘ ¥
| . e
| HYD + t
| PUMP (G
| ! 1 HYD
] o i [ MOTOR
L]
! 1
.I g k Ili
£ il + i
I
S : 2 > 2 — i
CHARGE PUMP INLET e CHARGE 0| AGHOSTIC
<—

00-742 08/03 3



LHIWLINGT 182 =,
_ e —

. | [ ]
— I_I

/ 8 59 lig 58 HOLIMS ALIWIXOHA
difind 13nd

diind 3n- NV
£ 58 10T 5

£ p— D
u

Q3u

LHEIT DILsoNSwig.  350d deiv as b 7D SHIM

|
Ay, A, N

TIH DM N CFrrT SN 54 vuvds
E5INdNQ | —— &
At
FDHYHD HIBEO3Y —lr 1M
JWIL HILYM ||’ﬁvL ma
JNLSONDYIG Han P
HaliMs Lvas “___ r s o wLr B
L
AHSIMIDUYHD [ L || It - HI..\I/HE e
1SN 1 =
e s H31INOHI VL
ETN ] T B -3 LAWHNOH
13 o' wAE alonaos
Y ¥
HElWTLE o s O
n=TH L ETY T34 T3A
NS annows S
= =M MDVIE EF 3514 38N
- |_| awyat
L i T ¥
ity 1| LT
K g S
AMaLIYE # oo . ]
1o L
= +
=

=T MESED | TEETT I I B . ::f.f.,
:n___.__,.__m/lxu:aw HOLWAS  HOLIMS 3WVHE HOLIMS DL

1v3s JHELNIN HiH TYHLOAN H
T34

ANENaA b d
EETT R S IENED
¥

Qo 10MLNED
JINOHLDZT3

360Z ELECTRICAL SCHEMATIC - KAWASAKI 29 HP

i
_
3A

WL
. Gm = PEUAL] .

— glls| =
7 = _“.‘_\ LHAN SIS caz s
HO 3350 AN HovTE
el _H_Ln-m._ﬁn
—_— e . = 2l 4 E[7]
Dﬂ = - HILME 81RO
n‘m—-uu_m._..-_.ba._l 0L Sy T LE
e v bl |
38
Y
_.nU._._.m_._"m L] DY ey,
T = BT ¥dveT
-
Lt
T E

i’%
i
¥ =3
T
|
¥
L
f"‘llg
e
g
In 8
7
@A

s 13 IR _ C==
1¥36 TN H TYHLEH W1
T F W

marEs, .._|__m_

ELT T P (o et d
o OO WDLNSS =
_._ e g

Tk
(] Wove

360Z ELECTRICAL SCHEMATIC - KAWASAKI 27 HP
ﬂj%

00-742 08/02 5

08/01

4 00-742



ENGINE ASSEMBLY

48 Engine Lube il Filter
on Left Side of Engine

g

N 1:*.:_

BRI

'
Ay
i
e £ '
ey ;: B
N g
-~

TR

_ £

62—, .~

Fuel
24 tanks
See i
Fue| Sysiem
Tor delails 75 FWEL _FILTER
[il
AR FILTER
mh_t
[it
[
Y FUCL FRCSSUKE f
HEGUL AT OR

6 00-742 08/03

Item Parl¥ Oty Description ltern  Parbd Oty Description
. . il 21-000 1 Welded Frame Assembly 53 21160 1 Lever Belt Tightner
Use existing balls 2 21080 1 Bumper Assembly - Rear 64 4114 1 Extension Spring 5
3 21-067 1 Engine, 27 HPKAW LC 85 2379 1 Boll 1/2"-13 x 8" Plated
- 21-045 1 Engine, 23 HP.KAW LC 56 1747 3 Mut, 1/2°-12 Cenler Locknut
- 21045 1 Engine, 258 H.PKAW LC - 80 57 1685 2 Boll, 1/2™-13x 2" HHCE
4 1990 4 Boll 10mm-1.5X25mmHHCE 58 21-158 2 Spacer, |dler Pulley
5 1945 4 Lock Washer 10mm 53 1223 2 Washer 1/2" Flatwasher
B 20-760 1 Fulley, Eng 50 0B-179 1 Knob - Handle
7 2253 3 Baolt, Bmm-1.25 x 80mm 1 20-742 1 Handle Assy
& 1201 3 Lock Washer 56" B 2197 1 “E" Clip
g 20-790 1 Heat Shield 563  20-764 1 Support Assy - Valve Handle
i 2478 1 Shield Assy -4 1020 2 EHE"18 x 3/4" Boll
11 20-817 1 Brkt - Clulch 55 1201 2 EME" Lackwasher
12 1946 2 Lock Washer -10mm wE 2064 1 Pin 516" x .94 Clevis Pin
13 1940 2 Bolt, 10mm- 1.5 x 25mm B 09082 1 Pin 516" RUE
14 20-002 1 Clutch, Electric. 3602
15 20824 1 Spacer, Cluteh
[T 1 Use Balt Supplied with Engine
7 - 1 Use Washer Supplied with Engine
18 20-160 1 Spacear, Eng
19 02473 1 Figtail, Electric
20 21-068 1 Bracket, Fuel
21 1005 2 1/4%-20 x 1-1/2° Boll
22 1056 4 1/4* SAE Flat Washer
. 23 110 2 Loock Nut 1/4™-20
ﬁezl;ulic 24 2071 1 Fuel Valve
di’:,'mmm 25 48015-1055 1 KAWSE Fuel Filler
for details 26 2381 2 Boltémmx30
27 1220 4 Washer
28 2382 2 Mut Bmim
29 20-838 1 Support, Control Valve
I 03447 1 Lift Walve, Single
31 20-738 1 Rod Assy, Cantrol Valve
a2 2092 1 Jam Mut, 5167 - 24
3 08-148 1 Clevis
a4 2064 1 Pin 516" x 0,94 Clevis Plated
35 2272 1 Pin 3/2" Rue Pin
a6 1007 2 Bolt, 1/4" - 20 HHCS
v 1110 2 Lock Mut 1/4"-20
3a 13-323 1 Fitting
38 13-523 1 Fitting
440 03076 1 Fitting - Straight
41 13477 1 Filting
42 03455 1 Fitling 6802-6-6-6
431 03663 1 Figtling, 30 Degree
44 1038 3 Bolt, 3/8"-16 x 2-1/47
45 - 1 KAW Engine Maintainence Manual
58 46 1202 3 Lock Washer 3/8°
47 A112A 1 Lock Mut 3/8™-16. Gr &
to drive deck. 48  ao0es-z087 KAWH Filler - 3l
. 49 1o321e7 1 FAWE Element - Air Filler
&1 noidziee KAWE Element - Air Filler
£ 21108 1 Belt - Eng to Deck {See Deck Pages
52  Z21-052 2 Pulley Deck Idler

00-742 08/03 7



8 00-742 08/03

SEAT & FOOT REST ASSEMBLY

-

ltem  Parb® Qb

Description

ltem

Partf iy

Description

LOm BN ) [ N % T % T

20-000
20-661
21-062
20-282
20-798
20-283
20-797
20-288
20-281
20-199
02-292
08-058
1924
1781
02-534
02-535
120
1111
20-006
1222
1020
M2
04-166
1022
00-083
20-840
1030
20-270
18957
1112
1111
1111
15-663
20-070
20-771

e 8 T T - Rl o (N % T TR U T 0 - W Y, R N T L R S Sy N S SRR

Seat Assembly

Dreluxe Seal wisuspension
Seal Ass'y
ArmPad-LH.

Seal Cushion.

Arm Pad -R.H,
Cushion - Back

Eell Spacer

Adjuster- Locking
EBrackel - Swilch
Frolective Cover
Safety Swilch

Star Washer #10
Screw 10-32 x 3/4” PH
Wire Hamess - 29 H.P.
Wire Harness - 27 H.P,
Lock Washer 518"
Lock Mut 5/16" - 18
Rubber Bumper

Flat Washer 3/8°

Boll 516" - 18 x 3/4"
Lock Mut 3/8" - 16
Spring - Seal Switch
SME"18 x1-1/4" Balt
Woeatherstrip 12" ea,
Seat Base Ass'y

3/8" - 16 x 34" HHCS
Cahle

Bolt 3/8" - 16 x 1" HHCS
Locknut 3/8" - 16

Lock Mul 516" - 18
Lock Mul 516" - 18
Latch Kit

Foot Rest Assembly
Adjusier, Non Locking

00-742 08/03 9



FRONT AXLE & CASTER ASSEMBLY

Item Partf Oy Description ltem Partd Qby Descriptian

. . 20-400 1 FrontAxle Assy

(Z-52", Z-60", Decks Oniy)
20-373 1 FrontAxle Assy,
- (2-72", Deck Only)
20859 1 FrontAxle Assy
- (Z-80", Deck Only)

2 15-743 2 Bushing - Flange
3 201137 A Shaft - Front Axle
d 1133 1 Roll Fin 34" x 2°
5 04-107 2 Dusl Cap
& 1865 2 Slotled Jam MNut 17- 14
7 07011 3 Machine Bushing 1" x 1-1/2" x 14 Ga
] 04-165 4 Cone
g 04-007 4 Cup
10 20-267 2 Seal
11 20-261 2 Spacer
12 20401 2 Casler Assembly
13 1114 2 Lock Mul %" - 1@
14 20005 2 Tire/Wheel Assy 13 x 5.00 -6 4 Ply
-- 20-260 1 Tire Only
- 20-268 1 Wheel Only
15 2268 2 Bolt 3/4"- 10 % 7-1/2"
16 20-262 4 Spacer
17 20-280 4 Seal
18  BOT7T 4 Cone
. . 9 6053 4 Cup
20 2291 1 Grease Fitting - Straighl
21 1500 2 Grease Fitting - Straight
22 1608 2 Colter Pin 148" x 2"
23 1233 1" Machine Bushing 1" x 1-1/2" % 18 Ga

24 07760 1 1" x 1/4" Spacer
MOTE: { *) As Required

10 o0D-742 08/03 00-742 o08/03 11




12 o00-742 08/03

DRIVE WHEEL & BRAKE LINKAGE

Item Part# Oty Description ftem  Part# Qty Description
1 20-848 2 Tire/\Wheel Assy 23 -10,5-12 4 Ply (Turf)
. - 20-276 1 Wheel Only
2 20-047 1 Tire Cnly (Turf)
- 20-870 2 TireWheel Assy 23-10.5-12 Knobby
= 20276 1 Wheel Only
5 20669 1 Tire Cnly {(Knobby)
2 05-148 10 LugMut
3 03312 2 Slotled Jam Nut 1" - 20
4 04-187 2 Wheel Spacer (52" Decks)
5 20011 2 Hub - Wheel
B 20010 2 Drum - Brake
¥ 20-028 2 Band - Brake
8 2271 2 Clevis Pin 3/8" x 1-1/4"
g 2272 2 Rue Pin - 3/8"
10 1708 4 Bolt " - 13 x 214"
11 20-866 1 Brake Lever Assy - Left
- 208687 1 Brake Lever Assy - Right
12 23387 2 Key
13 20018 2 Wheel Motar
14 1883 1 Colter Pin 1/8™ x 1-1/2"
15 13l £ Grease Filling - 45 Degree
B 2189 4 Bolt 14" - 13 x 3°
17 04-238 10 LugBalt
18 5013 1 Spring - Return
19 09436 2 Rod Assy - Brake Control {Rean
-- 09-148 1 Fod End - Clevis
. -- 1122 1 Hex Mut 5/167 - 24
- 09-445 1 Rod
20 2064 5 Pin - Rod End /14"
21 DB8-082 5 Rue Pin 518"
22 2044 4 Flat Washer 516" SAE
23 1608 2 Cotter Pin 1/8" x 2°
24 1020 4 Bolt 516" - 18 x 3/47
25 20.085 1 Rod Assy - Brake Contral {Front)
-- 08-148 1 Clevis 56" - 24 x 2W7
-- 20492 1 Jam Mut 516" - 24
-- 2046 1 Jam Mut 516" - 24 (L.H. Thread)
-- 09-264 1 Ball Jaint 516" - 24 (L_H. Thread)
. 20-065 1 Rad
28 08128 Spacer
27 11 5 Lock Mut 5416 - 18
25 1022 1 Bolt 516" - 18 x1 - W"
29 20-23F7 1 Grip - Parking Brake
0 1802 2 Grease Fitting - 90 Degres
31 20862 1 Erake Shafi Assy
2 20198 1 Bracket - Swilch
33 20-534 A1 Wire Harmess Assy 20 H.F
- 20-535 1 Wire Harness Assy 27 H.P.
34 02-288 1 Switch - Brake
35 1924 2 Star Washer #10
3 17T 2 Machine Screw 10-32 x %" Phillips
3r 02-292 1 Rubber Boot
38 1200 1 Srease Fitting - Steaight

00-742 0803 13



DRIVE PUMP CONTROLS & LINKAGE

Right Hand Hyd Pump
See Hydraulic Diagram
for details |

/ Left Hand Hyd Pump
i See Hydraulic Diagram
for details

—--23 18 . fﬁl'
126 4

a5 Wire — o ::_\
Mmoot N
S :

14 00-742 08/03

Iterm Part# Qfy

Description

ltem

Part# Oty

Dascription

® O
2

21-058
21-059
20-007
05-509
1030
111-24
20-016
2072
111-24
2044
1201
1855
20-772
20-773
20-252
1857
11124
20-831
1201
1102
1213
1111
21-170
20-431
20-432
2082
2046
02-425
20-199
17481
1924

1
1
4
4
4
4
2
2
4
4
4
4
1
1
2
i
2
2
4
4
4
4
e
2
2
P
2
2
2
4
4

Sleering Control Ass'y - R.H.
Steering Contral Ass'y - L.H.
Eearing, Flanged Mouni
Lock Collar

3/47-16 » 374" Bolt

3/8"-16 Locknut

Fivat, Steering Arm

Bolt 3/8%-16 x 2-3/4" Full Thread
38"-16 Locknut

BMB" SAE Flatwasher

5ME" Lockwasher

Eolt 5/167-24 % 1-1/4°

Control Handle Ass'y Steering R H.
Caontrol Handle Ass'y Steering L.H,

Grip - Steering

3M8"-16 x 1" Boll

3/8"18 Locknut

Damgpner, Steedng Control
518" Laockwasher

S5ME™-18 Hex Nul

5ME™-18 x 1" Boll

31618 Locknut

Trans Control Rod Sub Ass'y
Fod End - R.H

Fod End - LH.

5/16"-24 Jam Mut

5/18"-24 L H, Jam Mut
Switch, Meutral

Eracket. Swilch

Machine Screw 10-32 x 34"
#10 Star Washer

00-742 o8/3 15



16 00-742 08/03

SHOWING TYPICAL FITTINGS

HYDRAULIC DRIVE CIRCUIT

VIEW OF LEFT PUMP

ENGINE

LEFT SIDE

L]
SIE Used Without
'-.ﬁ Wing Deck

ar |
Main
4 &6 Deck
| 64 E}rh.rjder:f_J

Cylinder

"T" Fittings 57 8 31 are the same

Itern  Part#  Qty Descripting ltemn Partd  Qly, Descripticn
55 21-073% 2 Spacer Trans Pulle
] 23-529. 1 Hose, Ass’y Viheel Matar to Pump 56 1232 1 M,;chme Bushing 344 :jlx 1-1/4° 18 GA
2 23-330 1 Hose. Ass'y Wheel Molorto Pump B7 s i o
D o A L 58 03663 2  Fitling, 90 degree
+ GHad M Sameasz 53 03-447 1 Lifi Valve - Single
5 23535 A1 Cont’| Valve to Wing Cyl. Press 60 1601 1 Catter Pin. 1187 x 1727 Plated
6 23537 1 ValvetoAuxPump Retum 61 2017 1 1/4" Diax 34" OAL
7 23-539 1 A, Pl.'lml.'.l to Contl. Valve Press G2 1007 2 Ball 1/4"-20 x 27 HHECS
B 23-536 1 Cont'l Valve 1o Main Dack Cyl Press | g4 12-323 1 Fitting
g 23-540) 1 Hosge .I:'LS-S-'Y H}I'd Resto Filter B4 03-076 2 FI"ZII'H.'] -Etraight
10 235341 1 Hose Ass'y LLH, Pump o Res BS  13-593 1 F':tliné
11 23-542 1 Hose ."3'-55'}' to Maotor Drain 66 13-477 1 Flthng
12 Zheadl A mAmedsT 67 23507 1  CylDeckLift
13 23-542 1 Hose Ass’y F.H. Fumpto Res 65 13.044 1 Cyl. - Wing Deck Lift
14 23-537 1 Cant’l Valve 1o Main Deck C'j'! 69 03.076 1 Fitiing~3'traigh1
17 23-54% 1 Hose Assy, Filter to L H. Hydro 72 235237 4 a0 Degree Elbow Long
18 za-ggg : :;"fd- Rﬁ?r”ﬂli”‘ﬂ'ﬁf I 73 23372 1 Filting - Straight
19 23- ump, Whee| Motar - Right i i ;
20 23-526 A Fumnp, Wheel Motor - Left W e Al - SMreiht
21 20-024 1 Head, Filter
22 08-287 1 Element, Filter
22 Z20-m8 2 Wheel Motor
24 23-3y2 2 Fitting, Straight
25 13801 1 Fitting, 90 Degres
26 1213 1 Boll 516" - 18 x 1°
27 1020 3 Boll 5/167- 18 x 314"
28 1201 2 Lack Washer 5716"
24 1221 5] Flat Washer /167
o 1N 2 Locknut 5/16" -18
iKY 03-455 B Fitling - Tes
32 0821 1 Cap Reservair
33 1200 2 Lock Washer 1/4"
34 1040 2 Bolt 1/4" - 20 » 1/4°
3z Z21-051 1 Fulley Trans kdler
e 20-7R9 2 Pulley Trans
a7 13687 1 Fitting, 90 Degree
g 380 4 51618 x 34" 5q. Hd Harden
g 4114 1 Extension Spring 5°
40 20-781 1 Brkt, Ass'y, Bell Idler
41 21024 2 Lewver, Trans Control
42 1003 2 Bolt 1/4"-20 x 1" HHC S
43 09277 2 Emm x 258mm Key
44 21108 1 Belt Trans Drive
45 02115 1 Ring 374" Relaining
46 1824 4 Boll 3/8°-16 x 1-1/4"
47 219 4 Washer 3/8” Hardened
48 11124 4q Mut /8" -16 Locknut Gr 2
48 1822 1 Balt 3/8"-16 % 1-3/4" HHCS
0 176D 1 Washer 3/8" SAE Flat Washer
51 11124 1 Same as 44
52 1834 2 Bolemm 1.0 x12mm HHCS
53 1200 2 Washer 1/4" Lackwasher
54 1819 2 Washer 1/4" x 1-1/4" Fender

ao-742 08/03

17



FUEL SYSTEM

ENGINE DETAIL OF THE
FUEL ARRANGEMENT
ON 29 H.P. UNITS

Fuel Pump .
(Provided with Engine)

18 Fuel Filter
1/
\

i/
r

R T
—\...—.f-r - ¢

i

Fuel Shut-Off

(g

--. - .I'I{
.»*"#r:i i ™y X{Sp_-e Engine Assy)
- G .- I-I ;
e £
13 '.l‘\‘?‘ i lll'n ﬁl' |f;""'
Py R 3 )
e T N T

~12

\.

Fuel return to
tanks fram Engine
No return on 27 H.P. Engines

¥

S 15

e

“1\ e § -
\'j Fuel\l'return ! x;?ﬁ .
: ) totank 2 | r_--10

; .
: ) f@‘ Engine Ass'y
v - e
) — R

Tank 1
Right Side

Fuel return A
to tank 1

for details

Left Side

18 00-r42 0B/03

Item Part# Chy. Descripticn ltermn  Party  Qty. Description
.1 20178 1 Fuel Tank-R.H.

1 20-187 1 Fuel Tank - L.H.

3 pgg-528 2 Fuel Cap

4 20-272 2 Rubber Grommet

5 17-11 2 Connector - 90 Degree

B 08-252 10 1/4"- 5/8" Hose Clamp

7 20-138 2 Tee - Fuel - {1 Reg'd on 27 HP)

BR 13090 28" 5/6"Bulk Fuel Line

BL  13-090  13-1/4" 516" Bulk Fuel Line

g 13-080 30" 56" Bulk Fuel Line

10 13090 13" 5M6"Bulk Fuel Line

11 6023 2 1" Hase Clamp

12 13-080 18" 5/1E6" Bulk Fuel Line

13 13-080 247 5ME° Bulk FuelLine

14  23-5517 2¢ 172" Bulk Fuel Line

15 03705 437 1/4" Bulk Fuel Ling

16 03705 26-1/27 1/4" Bulk Fuel Line

17 03705 14-1/2" 1/4" Bulk Fuel Line

18 03081 1 Fuel Filter

18 1201 12 Lock Washer 5/15"

20 1229 12 Fender Washer 5/16°

21 1020 12 Boll 30167 - 18 x 347

00-742 o803 19



DASH & WIRE HARNESS ASSEMBLY

20 o00-742 08/03

ltem  Parté Oty Description ltemn  Part# Qiy Description
1 02-535 1 Vifire Harmess 27 - H.P.

--  02-534 1 Wire Hamess - 26 H P,

2 21-081 1 Inst Pane| 27 H.B.

21050 1 Inst Panel 29H.P

3 20-269 1 Choke Cable Ass'y (Only on 27 H.P)
4 09-466 1 Key Swilch (Includes ltems 5,6 & 7)
5 5148 1 Key

& 20-384 1 Bezel

7 20-388 A1 Mut

B 02422 1 PTC Switch

o 02-533 1 Hourmeter Tachometer

0 29-250 1 Throlile Cable Ass'y

11 02-537 Cantrol Medule

1z - -

13 023090 1 Lens Indicator (Amber) 29 H.P.

- 02-028 3 Lens Indicator (Red) 27 H.P.

14 02025 0+ Bulb *{3 on 27 HP., 4 on 29 H.F)

15 02-024 = Socket **(3on 27 HF., 4 on 29 H.P)
16 09097 1 Clamp Engine Harness

17T 1005 1 Eolt 1/4"-20x 1-1/2"

18 2308 & Phillips Screw 1/47-20 x 172"

19 1058 G 1/4" SAE Flat Washer

20 1738 1 Holt 10-32 x 1/2" RHMS Phillips

-- 1781 1 Bolt 10-32 x 3/4" RHMS Phillips

21 1887 B Washer#10 Flal Washer

23 2243 1 Star Washer 35587

23 1728 1 Hex Mut 3/8"-24

24 1775 L] Mut 10-32 Lock Mut
25 02453 3 Clamp - Harmess

26 1000 4 Bolt 1/4"-20 = 324"

27 11 5 Lack Mut 1/4"-20

28 1702 2 10-32 x1/4" RHMS - Phillips

28 08227 2 Spacer

00-742 08f03 21



22 00742 o08/02

BATTERY ASSEMBLY

ltem  Part# by Cescription ltem  Fark®? Oty Description
3 090-242 1 Cable - Meg Term 367

4 1102 2 518718 Hex Nut Gr 3

3 02-266 1 Eattery Cable

G 03-465 1 Battery - 365 CCA

7 10566 & Washer, 1/4" SAE Flat Washer

8 2070 2 818718 x 34" Carriage Bolt

g 02434 1 Starter Solencid

10 02536 1 Swilch lo 3tarter Cable 44"

1 2230 2 Mut, 51618 Jam Mut Flated

12 1508 2 Mut, 10-32 (Wilh External Stanwashern)
13 1110 2 Mut, 1/4"-20 Locknul

14 1201 2 Washer, 516" Lockwasher

is 1012 2 Baltery Holddown Bolt 17420 x 7~

B 15411 1 Battery Holddown

17 - - ---

18 1000 2 Bolt 1/4™-20 x 3/4" HHCS

00-742 08/03 23



24 [po-T4z 0803

DECALS & ANTI SLIP MATERIAL

ltem  Part#  Qby Description Itern  Part#¥ Qb Description
1 po-e28 1 Decal - *Howard Price Logo”
Z 00-680 1 Decal - Fuel Contral
3 00-686 1 Decal - Trans. Drive Bell Rouling
4 00-682 1 Decal - Deck Bell Routing
-- Do-897 1 Decal - Deck Bell Rauting (72° only)
- 00-743 1 Decal - Bell Routing Wing Deck
g 00054 3 Decal - “Hands & Feet”
g 00-048 1 Anti Slip Safely Material
12 per 72" and BC" Decks)
7 20-254 2 Anti Slip Safety Material
8 20-252 1 Floar Malt - Front
| 00-683 Decal - "Commercial 607
= 00-693 Decal - "Commercial 727
- 00-733 Decal - "Commercial 80°
10 00-057 1 Decal - "Blade Nut Torgue”
11 oo-E88 1 Decal - "BLAZER 316977
12 7018 1 Decal - "Guards OSHA"
13 00878 1 Decal - Deck Heighl Indicator
14 00-127 1 Decal - *Caution Deflecior”
15 20-283 1 Floor Mat - Rear
16 0OD-679 1 Decal - Maotion Controd (L.H.)
17 0OD-678 1 Cecal - Mation Control (F.H.)
& 00729 1 Cecal - Dash
19 00-618 1 Decdl - Caution {Malded into tank)

00-742 03/03 25



26 00-742 0803

WHEEL MOTOR ASSEMBLY

COMPLETE ASSEMBLY #20-018

[temy Part# Qi

Description

Item

Part#  Qty.

Description

|~ M o Lk po—

[{s]

10
11

12
13
14
18
16

23-391
23-393
23-393
23-394
23393
23-396
23397
03-312

e T e s L e S T e

Ring - Retainer
EBearing - Ball

Ring - Retaining

Ring - Retaining
Washer

Washer - Backup
Seal - Pressure
Housing

Shaft - Qutput

Dirive

Seal

Geroler Sub Assembly
End Cap

Cap Screw

Key

Slotted Jarm Mul 1°-20

* Can Only Be Purchased Through Seal Kil #23-320

00-742

osfoz 27



28

BDP-18A

00-742 D0&/03

PUMP ASSEMBLY

9 - QWERRAUL BEAL KIT

ltem  Parté Oty Description ltem  Parl#  City. Description
. 1 70580 1 Pump Shaft Kit (19T spiine) 41 H0G56 1 Gerotor Assembly (13 cu.in.f rev)
N 70581 1 F"l.llTI.pShEﬂ Kit (17mm keyed) - 50406 1 GEI'D[DFASSEmth (1% cu. inf rey)
= 70578 1 Purnp Shatt Kit - 50761 1 Aux. Gerolor Assembly { 159 cu infrey)
(17mm keyed thru taper) 42 2510050 1 Check Walve Kil (Blank arifice)
5 251091 1 Purnp Shaft Kit T 2210082 1 Check Valve Kit (024" orifice)
(double tapered thru shaft) - 2510027 1 Check Valve Kit (031" arifice)
2 — - . - 2510034 1 Check \alve Kit [ 044" arifice)
3 2000038 1 Retaining Ring - 70741 1 Shaock Walve Kil {blank orifice) 200 BAR)
4 2000023 1 Sparcer - 70742 1 Shock VWalve Kit {0247 orifice)200 BAR)
g 2000032 1 Shait Ball Bearing - TNTAS [ Shock Yalve Kit { 031" anfiee)200 BAR)
5 59092 1 Lip Seal 17 x 47 x 8 PTCN1 70744 1 Shock Valve Kit | 044" orifice)200 BAR)
7o s it - 70836 1 (Blank orifice} 160 Bar
12 70739 1 Trunion Seal Kit - f0837 1 (024" orifice) 160 Bar
13 2000014 1 Trunion Arm (Std) - 70838 1 {031 orifice) 160 Bar
- 51586 1 Trunion Arm (Sqr Taper) - 70838 1 (044" orifice) 160 Bar
14 2000015 1 Slot Guide - 70840 1 tBlank orifice) 120 Bar
15 70738 1 Housing Kit . 70841 1 (024" orifice) 120 Bar
16 B E - 70842 1 (031" orifice) 120 Bar
17 51462 1 ThrustBall Bearing Assembly G oS 1 boariarlicel 190 Bar
18 - S ol L B A
19 2000024 1 Block Thrust Washer 44 70402 1 Charge Relief Ki
a0 2000025 4 Block Spring (114" Plastic Ball & 2000029 Spring)
T . - 70403 1 Charge Relief Kit
25 70736 1 End Cap Kil (For Poppets & Std Chy) (1/4" Plastic Ball & 50654 Spring)
. TOR01 1 End Cap Kil - 2210081 1 Charge Relief Kit
. (For Foppets & Aux Chy TCO) (VW/9/1B" SAE Valve Plug 40-70 psi)
- 70737 1 EndCapKil (ForPoppets & AuxChey [~ 70471 1 Charge Relief Kil
- 70801 1 End Cap Kit (v Poppets & Std Chg) (VW/9/18” SAE Valve Plug 75-105 psi)
W SOEAT 7 Pin - 2310081 1 Charge Relief Kit
a7 I (W 172" SAE Valve Plug 40-70 psi)
98 51437 1 0-Ring 2 T038E 1 Charge Relief Kil
29 51455 1 ‘alvePlate (W12 SAE Valve Plug 135-185 psi)
g B 45 2510082 1 Aux Relief Valve Kit
3 51436 1 Variable Swash Plate 45:+ 48 = v ey
39 17 - . e 49 2510020 1 Aux Bypass Check Kit
38 TOTIS 1 Cylinder Block Kit - 2613030 1 ByPass Valve Kit (Blank orifice)
39 S004100-1430 1 O-Ring - 2313031 1 ByPass Valve Kit {0317 orifice)
) 51016 1 R-Ring - 144 - 2510084 1 EyPass Valve Kit { 0437 arifice)
40 70470 1 Charge PumpKit (.13 Std Splinedy |90 - 53 — -
- 2510071 1 Charge PumpKit (19 Std Splinedy |54 2310080 1 Auxiliary Filter Kit
- 2510080 1 Charge Pump Kit 53 e =,
(.13 Std Thru Shatt) 86 50173 4 Soc Hd Cap Screw (MB 21 25-25mm)
5 70024 4 Charge Pump Kit - 21035 2 Flange Hd Screw (SHE-18 ¥ 2.57)
{.19 Std Thru Shaft) Af e =, T
2510074 1 Charge Pumnp Kit 58 51457 4 Hex Screw. Flanged Hd
(CW-Iron Aux 40-70 psi, 002" Shim) {M10x1.5-85mim)
70383 1 Charge Pump Kil 58 - B8 — =
[CWHIren Aux 135-165 pei, 002" Shim) | 89 50408 2 Dowel Pin
- 2810075 1 Charge Pump Kit 70 - 98 - =
{CCW-lran Aux 40-70 pei, 002" Shim) 93 TO740 1 Cverfiaul Seal Kil
- TO387 1 Charge Pump Kit, ALAwx
. (78" SAE Part 40-70 pst, 002" Shim!
L 4T 1 Charge Pump Kit, ALAux, NOTE: DIAGFAM, DESCRIPTIONS AND ITEM NUMBERS

(7M6° SAE Port ¥5-105 psi, 002" Shim)

ARE FROM *HYDRO GEAR" DATA DATED 08-16-03.
REFEREMNGCE BLM-51327 and ITEMS LIST BDP-16A

00-742 o08/03 29



DECK LIFT ASSEMBLY

22
|II
% o8
AR
.-r/J ’ o
11 L N
- o | M
18 e ¥ X e s 23 g0 YN
LTy o 3 ) £
i pal 18 - F
g A 2111 i Gl Lo 25
k & o - : P o
JoN S T g Ty 3 o e
e S o g i
e ) 7 f}"“m &f’ﬁ%
E—_-, ‘i'i "'ﬂ_ E— Y | 12 | by
x"“'xH" ? ._ ; .' 13 ||1 .
a.\.:‘-\__% Ea . 15 :a‘ 1? 11
e oy 4
-, 2 . t{ﬁf‘f“ i i‘.;i__ 12 10
17F

30 o0-742 0803

ltem Parté Qty.

Description

[tem

Partd  Qty

Descriptian

1 20-020 4
2 20-780 2
3 21172 1
4 1747 9
5 2273 4
8 1500 5
7 1223 4
8 2p-098 1
9 2302 1
10 20-147 1
k| 2270 4
iz 201 4
13 1974 2
14 d282 2
15 20189 1
16 20185 1
17 20-145 1
12 20146 1
19 04152 1
20 20-278 1
21 20062 1
22 1965 1
23 1oz 4
24 2044 4
25 1201 4

Chain - & Link

Spring

Link. Deck Spring

Locknut 1/2°- 13

Bolt 1/27- 13 x 1 3147

Greasefitting 1/4° - 28 Straight

Flat Washer 1/2"

Spacer

Cotterdess Pin 1/2" x 27

Deck Height Adj. Assembly {L.H.}
Contains the following (#s 13 thru 17)
Fua Pin 142"

Clevis Fin 1/2" x 1-1/8"

Jam Mut 142" - 20

Jam Nut 1427 - 20 (L.H. Thread)
‘foke Adjuslable {LH. Thread)

Yoke Adjustable

Spacer Deck Height Adj.

Deck Height Adj. Assembly (R.H.)
Contains the Following (#5132, 14, 18, 20,21}
Clevis 1/2"- 20

Clevis 1/27- 20 {L.H. Thread)

Rod Assy. - Threaded

Bolt 1/27-13x 27

Mut 5M16°-18 Hex Mut, Gr 5
Washer SAE 5/16" Flat Washer SAE
Washer, 5/16" Lock Washer

00-742 08703 31



32 00-742 O0B/0O3

60” CUTTING DECK ASSEMBLY

O =0 O Om b L RS = L RS =

;Bmm_._-.—.-o_._._._._._nm
= D W e =] Mo b b — O

23
24
23
26
27
i)
29
30
31
a2
a3
34
35
35
3
38
39

)
Fal

af
4

44
45
45
47
48
43

Item Par# Qb Descriptlon ltem  Part# Oy, Description
o0-227 4 Cover - Deck (R.H .} 21 1030 1 Bolt 3/87 - 16 x 3/4"
SO0.206 1 Chute Assy - BO" 52 1873 1 Bolt 3/8" - 16 » 2-1/2"
speenn Deck Assy - GO 23 1222 g Flat Washer 3/8"
20-227 1  Gover- Deck (R.H.) 4 8, 1 Holbwe ek -
0206 4 Chute Assy - 07 23 1112 5 Lock MNut 3/8" - 16
290-200 4 Deck Assy - 60" o6 1500 3 tGrease Fitling " - 28 Straight
20-794 1 Suppon Assy.- Front Center Roller |37 2189 18 Boll 5/16°-18x 1" Gr. 8
2424 1 Bajt %™ - 13 x 11" 58 1132 2 Foll Pin " =< 1-1/27
20422 1 Roller-4"x 10" 58 1102 22 HexMNut516"-18
07-139 1 Shafl- Roller 60 2198 1 Bolt %" -13x3"
1747 10 Lock Mut %" - 13 G1 1502 2 Grease Fi1ting W -28 490 DEQFE:E
20-420 10 Bearings g2  20-026 2 Clevis Pin
0.421 4 Raller - 4" x 5" 63 2121 2 #11 Hair Pin Clip
20-419 1 Roller Assy., 84 1310 3 Key1d"x1"
20-418 4 Roller Assy, 85 1231 1 Flat Washer 152" SAE
20-194-A 1 Caster Suppor - Front Right 56 1076 6  Carriage Bolt 3/8"- 16 x 1”
20-188-A 1 Caster Support - Frant Lefi 68 1202 8 Lock Washer /8"
07-144 4 Shaft - Roller G% 1103 8 Hex Mut 3/87- 16
9769 4 Bolt ' - 13 % &- 1/2' oo 1038 1 Balt 3/8" - 16 x 2-1/4"
1020 30 Boll 5118 - 18« 24" 71 20-014 1 Bell - Spindles
08-011 3 Shatft - Blade 72 08138 1 Kil, Consisting of:
08-017 6  Bearing i 1 Nem58
09-018 3 Hub Assy, - Blade " b tem 18
09005 3 Blade adapter- WE 2 1 [tem 18
20-T50 3 Blade - 60" = 1 [term 20
LTSOL 3 Optional (Law Lift) 13 20-428 1 Double Groove Pully Assembly
1207 7 Lock Washer 1" 74 20726 1 Fronl Baffle Assy, 260
1731 K Jarm Mut 1" - 14
20-226 1 Cover - Deck (LH)
20-186-A 2 Caster Support - Rear
20-072 2 Fush Arm Assy,
20-138 2 Shafl - Push &rm
1201 48  Lock Washer 518"
20-733 1 Spring
20-264 1 Pulley - |dler
20-207 1 Spacer - |dler
20-204 1 Lever Assy, - Belt Tightner
09-115 4 Relaining Ring - 34"
1232 2 Bushing - Machine
Od-462 2 Bushing
20-015 1 Pulley - Engine to Deck
20-247 2 Retaining Ring
20-263 1 Bearing
20-245 1 Post Assy. - Double Groowve
20-022 2 Pulley - Deck ldler
09197 3 Fulley - Blade
4117 2 Spacer - Blade Pulley
20-208 2 Spacer - ldler Pulley
20-266 1 Lever Assy. - Bell Tighlener
20-408 1 Spring
2275 4 Lock Mut 2" - 13 Wide Flange
21108 1 Belt - Eng, o Deck
2274 4 Lock Bolt ¥ - 13 x 2" Wide Flange
1957 1 B -16x1"

50

00-742 08/03 33



34

00-742 02/03

72” CUTTING DECK ASSEMBLY

' Ty CUTTING DECK
. BELT ROUTING

item Partd Qty Description ftem  Partd Qe Description

1 08187 3 Pulley - Blade 53 123 2 Flal Washer 1/2" SAE

2 20-379 1 Pulley - \W-Idler 54 20394 1 Deck Cover - Right Hand

3 20022 2 Pulley - Idler 55 20395 1 Deck Cover - Left Hand

4 20-264 1 Fulley - Flanged |dier Pulley 56 1020 34 Boll 518" 18 x 3/4™

5 07-204-HB 3 Blade 72" High Lifl 57 1201 53 Lockwasher 5/16°
07-204-BL 3 Blade (Optional Low Lift) 58 20430 Pulley - Assy.

& pg-005 3 Blade Adaplor 58 20-247 2 Relaining Ring

7 09-115 4 34" Retaining Ring 60 20-263 1 Double Row Bearing

3 08136 3 Elade Hub w/Bearing & Shaft 61 200356 1 Fulley Double Grogve

4 0011 3 Shaft - Blade 62 1310 3 114" x 1" Key

0 0%017 A Bearing - Blade Shaft 63 4117 3 Elade Spacer

M1 09-0Ma 3 Hub Assy. - Blade 64  21-108 1 Bell - Eng to Deck

12 1038 2 Bolt 3/8-16 x 2-1/4 B5 1030 1 Bolt 3/8"- 18 x 34"

13 1076 5] A8"-16 x 1 Carriage Boll 68 18587 1 Bolt 3/8" - 16 = 17

14 1207 T 1" Lockwasher a7 1824 1 Bolt 2/8"-16x 1-114"

15 1232 4 Machine Bushing 68 1112 2 Locknut 2/8"-18

15 15743 2 Bushing 69 20406 1 Anti-Scalp Bracket L H.

17 1T 7 Jam Mut - 20-407 1 Anli-Scalp Brackel R.H,

18 1747 10 Locknut 12" -13 0 1102 22 Hex MNul 5/18"-18

19 1873 1 Bolt 387 -16x 2 1/2" 1 1500 4 Grease Fitting 1/4” - 28 Straight

200 20733 1 Spring - Extension 72 20-430 1 Double groove Pully Assembly

21 20-186-A 2 Caster Supporl -Rear 73 20-598 A Fronl Baffle Assy, 272

22 20204 Lever Assembly - Belt 4L 20-743 A1 Suppor Assy Caster Main Deck (LH)

23 20207 1 Spacer- Engine to Deck ldler T4R 20-751 1 Support Assy Caster Main Deck (RH)

4 20-208 3 Spacer-ldler Pulley 75 20.754 2 Caster Yoke Assy

5 20-245 1 Fost Assy, - Double Groove Pulley 76 1084 2 Bolt 1/2™-12 x 4-3/4" Platad

26 20-343 1 Chute Assembly - 72" T 17T 2 Mut, Center Lacknut 1/2"-13

27 20-244-A 1 Side Anti Scalp Brackel LH. 8 076 2 Fin 716" x 114327 Klick

-- 20-345-4 1 Side Anli Scalp Bracket R.H. 79 17141 2 Tire G-1/4" x 300 2504

28 20375 1 Belt - Spindles a3 20778 =2 Axle ZTR Froni

29 20-376-4 2 Anti - Scalp Bracket L.H. 841 21-077 4 Spacer Z80 Wheel

- 20-377-4 2 Anli - Scalp Bracket B.H. 82 07-7ed 4 Spacer 1" x 1/4"

i 20380 1 Deck Assy. - 72" g3 4117 4 Spacer Plated

i1 20408 1 Spring - Deck Idler 84 1408 2 SAE Flatwasher

32 20418 2 Anti-Scalp Roller Assy.

33 20422 2 Anti-Bcalp Roller (4™x10"

4 07133 2 Shaft - Roller

5 20418 4 Anti-Scalp Roller Assy,

/o 2042 4 Anti-Scalp Roller {(4"x5")

3T 07144 4 Shaf - Roller

i 20420 12 Bearing - Roller

1\ 2124 1 Bolt 1/2-13 x 11

40 21869 18  Baolt {Grade 8) 516" 18x1

41 2269 4 Bolt 1/2"-13 x 6-1/27

42 2274 4 Boll 1/2"13 x 2 Wide Flange

43 2275 4 Mut 1/27-13 Wide Flange Nut

44 f222 3 Flat Washer 3/8"

5 204072 2 Push &rm Assembly

o 2121 2 11 Hair Pin

47 20138 2 Shaft - Push Amm

48 07792 2 Clevis Pin

4 1502 2 Grease Fitting 1/4" - 28 90 Degrees

0 1202 10 Lock Washer 38"

a1 1103 3 MNul 2/8"-16

52 2198 1 Bolt 14213 x 3"

00-742 03/03 35



80” CUTTING DECK ASSEMBLY

46 67 +56 f-—36
o e 91 22 Pt
6, 368 SO o= z 2 4500 .
%Q& P
- = El}

[ Typical 2 places=)

] "\.
(4 placss) o 23
L A = |‘

/\\\b 4 placas) 2%\1

i '|
A1
FER

e

22 =z :_5_ " {Casters, Typical 3 places)
g/ 23 s 12
g 114° f-'?
‘\, I'@‘%f
=3
115/%%
B 115
22 Ty
=03
{Both sidas)

(Typical, 4 places)

36 00-742 08/03

tem Part¥  Qty Description tem  Pard Gty Description
55 1112 5 Lock Mut 3/8" - 16
; gggég 11 EEU?;;LDECE‘;?;H'] 55 1500 2 Grease Fitting ¥" - 28 Straight
2 : led I8 _ 57 2169 24 Boll516°-18x1°Gr. B
£ 20-857 1 Deck Assy - For Wing 53 1132 2 Roll Bin % x 1-1/5"
5 20-186-4 2 Suppeor &ssy - for Rear Rollers 60 7199 ’ Bolt 14" - 13 3"
g Ry o CBalSAe- 18 - 63 13601 1  Steel Fitting St Thd Elbaw
3 1111 1 Center Locknut 518718 54 13678 1 Fitting 90 degree
10 20-418 3 4"HU||ET.‘}.55IYW”h Eﬁaringsﬂt Shaft 65 20-924 o Bell R{:‘talner.ﬁ.ié'_f
- R e 66 1076 6  Carriage Bolt 3/8"- 16 x 1"
i - : S:“;“pr e 67 103 8 HexNutd8"x 16
X ool ol i g 68 1202 8  Lock Washer 3/8"
4 20418 1 107 Raller Ass’y f Bearings & Shaft &9 1038 1 Bolt 378" - 16 x 2-1/4"
. Yo Em A LI 70 07-85¢ 1 Floal Spring - Wing Deck
? o : sﬁ:HngREuuer S 71 20990 3 Guide Assy Belt
5 268 3 Bolt1/2-13x6A e 1 RONGHOS g Dogk
i . 73 204429 1 Double Groove Pully Assembly
9 2124 1 Bolt1/27-13 x 11 i SREts § Paaa
S 75 20856 1 Wing Deck Assy
21 20-726 1 Front Baffle Assy % 20850 1  PinHinge
2z 1020 34 Bolt 5116 - 18 x 34" 77 07360 1 L. H. idier Arm Assy
23 1201 47 Lack Washer 5/16" S om0 BeShaie
A e R geehESAbdg 79° 20881 1 BeltRetainer IdlerAm
£ gg'ﬂg ; g]‘f’f‘t ’C‘Fﬂm h’”‘f?‘“ 80 07370 1 Pulley Assy
= TateE B o ik 'P_“S W B 1822 1 Boll 38 - 16 x 1-3/4"
o : A L B2 1911 1 Locknut 3/8" - 18
28 2121 2 #11 Hair Pin Clip 83 0w0l7 A&  Bearing
78 1602 2 Grease Fitting 1/4™28 x 90 degres B4 00.011 4 Shatt - Blade
r e [ e ol 5 e B
39 20881 EZIt Wﬁ:g = B 1201 24  Lockwasher 5/16"
i ik VHING 87 1102 24 HexMut5(16"- 18
¥ Shaghi . ElOxTEaWICL 88 09-005 4  Blade Adapler- WE
% GHHs 2t Retaimngatings W 89 20.750 4  Blade - 60 deqree
ix ;ffm 1 E“S_I':”“J B - 20-750L 4  Optional {Low Lift)
i ekl RO 90 1207 4  Lockwasher 1"
Y 20015 1 Fulley - Engine to Deck . 1731 4 Jam Nut 1" - 14
Hi= | b, 1] T
o ggj;i f EEE”BE;"&WF 92 09136 A1 Replacement Kit Consisting of
L ! ] item 56 Grease fitting
47 20-245 1 Post Assy. - Double Groowve 2 ‘term 83 Bearin
21 20022 2 Pulley - Deck ldler A it ot -gﬁlade
s 3?11?9? i’ g":iir'_aé?;';e Bulle T 1 item 85 Hub Assy - Blade
o w5 BSEnEEE T 93 20-751 1 Suppor Assy Caster, Main Deck (R/H)
G Gieer 1 e ailsciad 0 94 20-748 1 Support Assy Caster. Main Deck {L/H)
& oeaed i ;“.ﬂr sy DRl gmanet 05  20-753 1 Suppor Assy Gaster, Wing Deck
G PROR. _ 95 09196 1  Pully (Double) Blade
7 2275 4 Lock Mut %" - 13 Wide Flange 97  07.385° 1 Bracket - Left Wing
® . 3§ o E'fta;”;; T i 5 98 20-929 1  Cable Wing Brake
::, 1057 i Bolt 318" - 115 % 1" e o a9 07-452 1 Tarsion Spring, Wing Brake
5 _ : 100 20852 1 Wing Brake Ledl
A 1 Bolt 318" - 16 x 3/4 101 08-315 1 Brake Pad
= oD 1 ERee R 102 09-316 1  Brake Pad Retainer
2 : ! _ 103 2075 2 Cofter Pin 3/32 x 1/2 Plated
4 O07-492 1 Torsion Spring - Wing Brake 104 1110 o Hex Nut 1/4” - 20
105 1003 2 Bolt1M4"-20x%1"

00-742 08/03 37



Ttem FPFart# Gty

Description

106 1200 2
107 07-780 &
108 4117 &
109 1408 23
110 07016 3
m 20-724 3
12 1084 3
13 ird7 3
114 21077 &
1145 20-778 3
116 17-141 3
17 nmo 2
18 1000 2
114 1200 2
120 20-827 1
121 2169 1
122 1221 2
123 2190 1
124 07-483 1
125 1223 2
126 2270 1

38 00-742 0802

Lock YWasher 1/4"
Spacer 1" x 1/4"
Spacer - Plaled

SAE 1" Flatwasher

Pin 716" x 11/32" Klick
Caster Yoke Assy

Boll 1/2" - 13 x 4-3/4" Plaled
Mut, Cemer Lacknul 1/2°-13
Spacer 230 Wheel

Axle ZTR Front

Tire 6-1/4" x 300 250#
Hex Mut, 1/4™-20

Baolt 1/47-20 « 3/47

Lock Washer 1/4"

Lack, Wing Deck

Bolt 518"18 x 1"HHCS
Flatwasher 5/16"
Flalwasher, Nylon

Pin 1/2" X 2" Clevis

12" Flatwasher

1/2" Rue Fin






